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DECLARATION

1. The test report is invalid without any signature of main inspector, reviewer and
approver, or without inspection seal or cross—page seal, or to be altered

2.The clients are responsible for the authenticity of the information they provide. The

data and results in the test report only represent the conformity of the tested samples’
corresponding items. It is not allowed to use the data or results for improper
advertisement.

3.Any dissent to the test report should be submitted to our institute within 15 days
since the date the clients receive the report. The overdue request will not be accepted

4. Within 30 days after the receipt of commission test report or 90 days after the
objection period of supervision inspection, the clients can take back the refundable
samples by providing the commission contract or the sampling list.

5.The test report or certificate cannot be copied without the written approval of our
institute. If approved, the test report or certificate should be completely copied and
stamped with our institute seal.

6. The test report can be verified by scanning the QR Code on the cover.

7.In the event of disagreement or dispute, the Chinese content of the declaration shall
prevail.

Hh e REHAHE =X IFEE265 Address:No. 26, Kaihua Road, Huayuan
Industrial Area,Tianjin
RENEBLEFXU+IELI06S No. 106, XiShi  Road, Ariport  Economic
Zone, Tianjin, China
RETRB X MG HEE R 165 No. 16, Fufa Road, Chagugang Town, Wuqing

District, Tianjin, China

W2 HiE: 022-23078908 23078049 23078909 Tel: 022-23078908 23078049 23078909

for e BT B A R I 022-23078638 Tel Proof mass:022-23078638
BRBUR S #)F B TE: 022-23078911 Tel incorrupt govermment:022-23078911
& HE: 022-23078639 Fax: 022-23078639

il Y%: 300384 Post code:300384

[ Hk: www. 51315. org. cn Web site: www.51315. org. cn
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